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TEST REPORT DECLARATION

Applicant : Intec Inc.
Manufacturer : Hong Xiang Electronics Co., Ltd.

EUT Description X-Box 2.4G RF Wireless Controller

(A) MODEL NO.  : 8085+8085R
(B) SERIALNO.  : F2004042903

(C) POWER SUPPLY : DC5V

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C Aug 2003.

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device.  The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. isassumed full responsibility for the accuracy and completeness of

thesetests. Also, thisreport shows that the Equipment Under Test (EUT) isto be
technically compliant with the FCC requirements.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

This report must not be used by the applicant to claim product endorsement by NVLAP or
any agency of the U.S. Government.

Date of Test : Apr.25~26, 2004

Prepared by : 2L ML /

Elsa Wu / Assistant

Reviewer : /ﬂé-ﬂ__ \/\) ¢

Yake Wang / Supﬂsor

o ® F T LA )
m Audix Technology (Shenzhen) Co., Lid.

- EMCH#M#t&4aAx o

Stamp only f%mpt Report
Signature; @m‘}/

Approved & Authorized Signer :  *===——rstex-Premr-resionim-lvimmmaty

Name of the Representative of the Responsible Party :

Signature :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108



FCC 1D:RDD80852001
page 1-1

1. GENERAL INFORMATION

1.1.Description of Device (EUT)

Description . X-Box 2.4G RF Wireless Controller
Model Number :  8085+8085R
Applicant - IntecInc.

5255 NW 159" Street Miami, FL 33014 U.SA.
Manufacturer :  Hong Xiang Electronics Co., Ltd.

No0.52 San Nan Road, San Jiao Chang An Town,

Dong Guan City, P.R.C

Date of Test . Apr.25~26, 2004

1.2.Tested Supporting System Details

1.2.1.X-Box
M anufacturer : Microsoft
Model Number : WA98052-6399
SN : 6017455.30105

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108



1.3.Test Facility

Site Description
3m Anechoic Chamber

3m & 10m Anechoic Chamber :

EMC Lab.

Name of Firm

Site Location

1.4.Test Uncertainty

Conducted Emission Uncertainty

Radiated Emission Uncertainty

FCC 1D:RDD80852001
page 1-2

Certificated by FCC, USA
Aug. 15, 2003

Certificated by FCC, USA
Mar. 15, 2004

Certificated by DATech, German
Feb. 02, 2004

Certificated by NVLAP, USA

NVLAP Code: 200372-0

Mar. 31, 2004

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block,

Shenzhen Science & Industrial Park,
Nantou, Shenzhen, Guangdong, China

2.66dB

1+

1+

4.26dB
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2. POWER LINE CONDUCTED EMISSION TEST

According to Paragraph (f) of FCC Part 15 section 15.247, Tests to demonstrate compliance
with the conducted limits are not required for devices which only employ battery power for
operation and which do not operate from the AC power lines or contain provisions for
operation while connected to the AC power lines.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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3. RADIATED EMISSION TEST
3.1.Test Equipment
The following test equipments are used during the radiated emission test:
3.1.1.For Anechoic Chamber
Item |Equipment Manufacturer Model No. [Seria No. LastCal. |[Cal.
Interval
1. |EMI Spectrum HP 85422E 3625A00181 |[May.31, 03 |1 Year
2. |Test Receiver Rohde & Schwarz |[ESV S10 832699/004 |(May.31, 03 |1 Year
3.  |Amplifier HP 8447D 2944A07804 |Mar.03,04 |1/2Year
4. |Biconica Antenna |Schaffner UPA6109 |1096 Feb.11,04 |1 Year
5. |Log-period Antenna|Schaffner VBAG106A |1311 Feb.11,04 |1 Year
6. |PC ASUS PASGX-MX |N/A N/A N/A
7. |Printer HP Laserjet1300 |N/A N/A N/A
8. |RFCable MIYAZAKI 8D-FB 10m Chamber No.1 |Feb.11, 04 |1/2 Y ear
9. |RFCable MIYAZAKI 8D-FB 10m Chamber No.2 |Feb.11, 04 |1/2 Y ear
10. [RF Cable MIYAZAKI 8D-FB 10m Chamber No.3 |Feb.11, 04 |1/2 Y ear
11. |RF Cable MIYAZAKI 8D-FB 10m Chamber No.4 |Feb.11, 04 |1/2 Y ear
12. |Coaxia Switch Anritsu MP59B M74389 Nov.28, 03 |1/2 Y ear

3.2.Block Diagram of Test Setup

3.2.1.Block diagram of connection between the EUT and simulators

AC Mains

X-Box

8085R

(EUT: X-Box 2.4G RF Wireless Controller)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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3.2.2.In Anechoic Chamber

ANTENNA TOWER
ANTENNA ELEVATION VARIESFROM 1 TO 4 METERS

——3METERS ———|

EUT
TURN TABLE| 98 M%TERS
GROUND PLANE
3.3.Radiated Emission Limit
FREQUENCY DISTANCE FIELD STRENGTHSLIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level (dB)uV =20 log Emission level pvV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

3.4.EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

3.4.1.X-Box 2.4G RF Wireless Controller (EUT)

Model Number . 8085+8085R
Serial Number : F2004042903
Manufacturer : Hong Xiang Electronics Co., Ltd.

3.4.2.Support Equipment :  As Tested Supporting System Detail, in Section 1.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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3.5.0perating Condition of EUT

1. Setupthe EUT as shown in Section 3.2..
Let the EUT work in test mode (8085R CH1 Tx/8085R CH38 Tx/
8085R CH75 Tx) and test it.

3.6.Test Procedure

EUT and its simulators are placed on aturn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT isset 3
meters away from the receiving antenna, which is mounted on a antennatower. The
antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Broadband antenna (calibrated bilog antenna) is used as
receiving antenna.  Both horizontal and vertical polarization of the antenna are set on
test.

The bandwidth of the EMI test receiver (R& S ESV S20) is set at 120KHz.
The frequency range from 30MHz to 24.44GHz is checked.

The test mode (8085R CH1 Tx/8085R CH38 Tx/8085R CH75 Tx) istested in
Anechoic Chamber, and al the scanning waveforms are attached in Appendix I.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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3.7.Radiated Emission Test Result
PASS.
The frequency range from 30MHz to 1000MHz is investigated.
Please see the following pages.
Date of Test : Apr.25, 2004 Temperature : 24°C
EUT : X-Box 2.4G RF Wireless Humidity : 569
Controller
Model No. 8085+8085R Test Mode 8085R CH1 Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuVv dBuV/m dB  dBuV/m
41640 1225 122 19.62 33.09 -6.91 40.00
200.720 9.40 2.98 25.22 37.59 -5.91 43.50
322.940 13.99 3.95 21.22 39.16 -6.84 46.00
603.270 18.88 6.30 17.56 42.74 -3.26 46.00
659.530 19.88 6.48 10.38 36.74 -9.26 46.00
914.640 22.66 7.74 8.72 39.12 -6.88 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 603.270MHz with corrected signal level of
42.74dBuV/m (Limit is 46.00dBuV/m) when the antenna was at horizontal
polarization and at 1.3m high and the turn tablewas at 180 ° .
4.0 ° wasthetable front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108



FCC ID:RDD80852001

page 3-5
Date of Test : Apr.25, 2004 Temperature : 24°C
EUT : X-Box 2.4G RF Wireless Humidity : 569
Controller
Model No. 8085+8085R Test Mode 8085R CH1 Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Vertical Vertical Limits
MHz dB/m dB dBuVv dBuV/m dB  dBuV/m
41.640 9.76 1.22 24.65 35.63 -4.37 40.00
63.950 8.40 157 24.82 34.80 -520  40.00
69.770 9.71 1.64 23.35 34.69 -5.31 40.00
92.080 8.74 1.96 26.25 36.95 -6.55  43.50
599.390 1981 6.15 16.73 42.69 -3.31 46.00
829.280 22.60 742 10.60 40.61 -5.39 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 599.390MHz with corrected signal level
of 42.69dBuV/m (Limit is 46.00dBuV/m) when the antenna was at vertical
polarization and at 1.0m high and the turn tablewasat 0 ° .
4.0 ° wasthetable front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Apr.25, 2004 Temperature : 24°C
EUT : X-Box 2.4G RF Wireless Humidity : 569
Controller
Model No. 8085+8085R TestMode : 8085R CH38 Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuVv dBuV/m dB  dBuV/m
41640 1225 122 16.62 30.09 -0.91 40.00
201.690 9.39 2.99 25.95 38.33 -5.17 43.50
322.940 13.99 3.95 17.22 35.16 -10.84 46.00
603.270 18.88 6.30 16.56 41.74 -4.26 46.00
913.670 22.66 7.74 5.19 35.60 -10.40 46.00
939.860 23.02 7.84 4.04 34.91 -11.09 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 603.270MHz with corrected signal level
of 41.74dBuV/m (Limit is 46.00dBuV/m) when the antenna was at horizontal
polarization and at 1.2m high and the turn tablewas at 180 ° .
4.0 ° wasthetable front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Apr.25, 2004 Temperature

EUT X-Box 2.4G RF Wireless Humidity
Controller

Model No. 8085+8085R Test Mode

Test Engineer: Richzhy

Frequency Antenna

Cable Meter Reading Emission Level

FCC 1D:RDD80852001
page 3-7

24°C
56%

8085R CH38 Tx

Over Limits

Factor Loss Vertica Verticd Limits

MHz dB/m dB dBuv dBuV/m dB  dBuV/m

43.580 8.93 1.25 26.58 36.76 -3.24 40.00

62.010 7.20 155 26.11 34.86 -5.14 40.00

92.080 8.74 1.96 26.25 36.95 -6.55 43.50
322.940 13.96 3.95 18.37 36.28 -9.72 46.00
599.390 19.81 6.15 11.73 37.69 -8.31 46.00
845.770 23.05 7.29 5.96 36.30 -9.70 46.00

Remark: 1. All readings are Quasi-Peak values.

2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 43.580MHz with corrected signal

level of 36.76dBuV/m (Limit is 40.00dBuV/m) when the antenna was at
vertical polarization and at 1.25m high and the turn tablewasat 0 ° .

clockwise facing the antenna.

4.0 ° wasthe table front facing the antenna. Degree is calculated from 0 °

Reviewer: &/&L 7/\‘)‘“""’ j/

(/
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Date of Test : Apr.25, 2004 Temperature : 24°C
EUT : X-Box 2.4G RF Wireless Humidity : 569
Controller
Model No. 8085+8085R TestMode : 8085R CH75 Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuVv dBuV/m dB  dBuV/m
41640 1225 122 18.62 32.09 -7.91 40.00
201.690 9.39 2.99 27.95 40.33 -3.17 43.50
322940 13.99 3.95 19.22 37.16 -8.84 46.00
602.300 18.88 6.30 17.66 42.84 -3.16 46.00
659.530 19.88 6.48 11.38 37.74 -8.26 46.00
914.640 22.66 7.74 7.72 38.12 -7.88 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 602.300MHz with corrected signal level
of 42.84dBuV/m (Limit is 46.00dBuV/m) when the antenna was at horizontal
polarization and at 1.1m high and the turn tablewas at 180 ° .
4.0 ° wasthetable front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Apr.25, 2004 Temperature : 24°C
EUT X-Box 2.4G RF Wireless Humidity 569
Controller
Model No. 8085+8085R Test Mode 8085R CH75 Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Vertical Vertical Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
42.610 9.28 1.23 24.68 35.19 -4.81 40.00
61.040 6.39 1.52 28.60 36.50 -3.50 40.00
70.740 9.36 1.66 25.97 36.99 -3.01 40.00
92.080 8.74 1.96 28.25 38.95 -4.55 43.50
322940 13.96 3.95 20.37 38.28 -71.72 46.00
599.3900 19.81 6.15 15.73 41.69 -4.31 46.00

Remark: 1. All readings are Quasi-Peak values.

2. Emission Level = Antenna Factor + Cable Loss + Meter Reading

3. The worst emission was detected at 70.740MHz with corrected signal level

of 36.99dBuV/m (Limit is 40.00dBuV/m) when the antenna was at vertical
polarization and at 1.0m high and the turn tablewasat 0 ° .

4.0 ° wasthetable front facing the antenna. Degree is calculated from 0 °

clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/

(/
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Date of Test : Apr.26, 2004 Temperature : 23C
EUT X X-Box 2.4G RF Wireless Humidity X 5494
Controller
Model No. 8085+8085R Test Mode 8085R CH1 Tx
Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading  Emission Over Limits Remark

Factor Loss  Horizontal Level Limits
MHz dB dB dBuvV Horizontal dB  dBuv/m
dBuVvV/m
4801.080 33.01 4.63 14.06 51.70 -22.30 74.00 Peak
4801.080 33.01 4.63 11.06 48.70 -5.30 54.00 Average

Frequency Antenna Cable Meter Reading Emission Over Limits Remark

Factor Loss Vertica Level Limits
MHz dB dB dBuvV Vertical dB  dBuv/m
dBuVvV/m
4801.080 33.01 4.63 13.96 51.60 -22.40 74.00 Peak
4801.080 33.01 4.63 11.96 49.60 -440 54.00 Average

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW isset at IMHz and VBW is set at IMHz.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Apr.26, 2004 Temperature : 23C
EUT X X-Box 2.4G RF Wireless Humidity X 5494
Controller

Model No. 8085+8085R Test Mode 8085R CH38 Tx
Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark

Factor Loss  Horizontal Horizontal Limits
MHz dB dB dBuv dBuVv/m dB  dBuv/m
4875.080 33.08 4.68 14.14 51.90 -2210 74.00 Peak
4875.080 33.08 4.68 13.14 50.90 -3.10 54.00 Average

Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark

Factor  Loss Verticd Vertical Limits
MHz dB dB dBuv dBuVv/m dB  dBuV/m
4875.080 33.08 4.68 14.44 52.20 -21.80 74.00 Peak
4875.080 33.08 4.68 11.44 49.20 -480 54.00 Average

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW isset at IMHz and VBW is set at IMHz.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108



FCC ID:RDD80852001

page 3-12
Date of Test : Apr.26, 2004 Temperature : 23C
EUT X X-Box 2.4G RF Wireless Humidity X 5494
Controller

Model No. 8085+8085R Test Mode 8085R CH75 Tx
Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Over Limits Remark

Factor Loss  Horizontd Level Limits
MHz dB dB dBuvV Horizontal dB  dBuv/m
dBuVv/m
4949.040 33.15 4.72 14.33 52.20 -21.80 74.00 Peak
4949.040 33.15 4.72 12.33 50.20 -3.80 54.00 Average

Frequency Antenna Cable Meter Reading Emission Over Limits Remark

Factor Loss Vertica Level Limits
MHz dB dB dBuvV Vertical dB  dBuv/m
dBuVvV/m
4949.040 33.15 472 13.83 51.70 -22.30  74.00 Peak
4949.040 33.15 472 10.83 48.70 -5.30 54.00 Average

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW isset at IMHz and VBW is set at 1IMHz.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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Shenzhen Science & Tnd. Park
Tel - N755-726639495~7

(SHENZHEN)_CO,, LTD Fax: 0755-26632877
atails File#: Intec INC.,EMI Date: 2004-04-25 Time: 18:30:52
ot Levd (dBuVinm) e
Hl ; .
i . FCCIPART1498
| _ ! -1
l‘-[l | : | 3 ';‘1 .t
1 I
. Moo b . . SN N FU I S ..
R (] ] ] 10n 200 . L1 1] 1000
Fregquency (WMHD)

AUDIX TECHNOLOGY (SHENZTHEN) CO., LTD. (3% Chaha)

Ty Ref Trace:

Covdit fon: POCC PART 15R 3m 2598FACTOR HORTZONTAT,

P 1 X=Rox  2.4G RF Wireless Controller
M SN : B808B5+8085R
EFEIATERS 1 NSV (via X-Box)
Fra i naer : Richzhv
Tonsy ! Comment . Temn: 24 *( Humi: 56%
Menrr s ¢ BORER CH1 Tx
: T-Table pos:180deg Antenna pos:1.3m
Page:
limit.  Over Read Cable Probe
Frea Tevel Tine Timit Tevel Toss Factor
MHz dBuV/m dBuV/m diB dBuv o3z} dB
! 41,640 33.09 40.00 -6.97 19.67 1.22 12.725
o0 20007200 37.5%9 0 43,50 -5H.97 25.27 2,08 9.40
¢ 327,940 39.76 46,00 =~6.84 21.22 3.95 13,99
q 01 603,270 42,74 46.00 -3.726 17.56 6.30 18.88
< aRO.R30 36.74  46.00 ~-9.26 10.38 .48 10.88
£ 914.640 39.12 46.00 -6.98 8.72 ?

L4 22,66

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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® _ Shenzhen Science & Tnd. Park
Tel: O7R5=-76639405~7
ESHFNZHF‘N\ [ale) , 7. TN Fax: 0755—26632877
(e Lo File#: Intec INC.EMI °~ Date: 2004-04-25 Time: 18:30:25
oo Lo @B |
" % . e
? : '
FCC|{PART|158
i i1 .
| E
o . .
R N - Y A
| . :
"3 50 100 200 500 1000
' thuuuyﬂﬂHﬂ
AUDIS ’I'EL]-INI]I.DGY (SHENI}IZEH] CO. LT, 3% Chanhe)
Treyone Ref Trace:
Conddi b ion: FCC PART 15R 3m 2RI8FACTOR VERTTCAT,
a7 : X=Rox 2.4G RF Wireless Controller
M /T r BO85+48085R :
[RISIREENE : DORV (via X-Box)
BT e : Richzhv
P Comment: Temn:Z24*C Humi:56%
TES -+ BOBHR CH Tx
: T-Table pos:0deg Antenna pos:1,0m
. Page: 1
Tvimit Over Read Cable Probe
Fraeg Tevel Tine Timit Tevel Tioss Factor
MHz dBuV/m dBuV/m dB dBuV lshs! adB
L1 41,640 35.63 40.00 -4.37 24.65 1.22  9.76
2o 63,950 34,80 40.00 -5.20 24,82 1.57 ‘B.40
EE 6,770 34.69 40.00 -5.31 23.35 1.64 9.71
i 92,080 36.95 43.50 -6.55 726,25 1.96 8.74
1 Bh99.390  42.69 46.00 -3.31 16.73 6.15% 19,R}
¢ 0 B29.,280 40.61 46,00 -5,39 10.80 T.472 22,60

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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@ _ Shenrzhean Science & Tnd. Park
. Tel: N7R5-26R39495~7
(quNyHRN) fole) .TD _ Fax: 0755_26632877777 .
Dat all File#: Intec  INC.EMT Date: 2004-04-25 Time: 18:31:43

y Levd (dBuVin)
el :

| f-

FCC|PART 1jﬁ

..... 6dB
| I 4 :
- : 2 i
| [ a s
— -| ! :
0 50 100 200 500 1000
- Fretjuenyy (WHI)
AVDIX TECHNOLOGY (SHENTHEN) CO., LTD. (3% Chamber)
Trae: Ref Trace:

ComAdition: FOC PART 158 3m 2598FACTOR HORTZONTAT,

AOKE 1 X=Rox 2.4G RF Wireless Controller
M : BOBK+BOBER
Ve 1 NDOSV {via X-Box)
Firies i rserp : Richzhv
Terar Comment.: Temv:24%C Himi:56%
Mgt : BORBLR CH38 Tx
: T-Table pos:180deg Antenna pos:1.2m
‘Page: 1
Timit Over Read Cable Probe
Fraag Tevel Tine himit Tlevel l.oss Factar
MHz dBuV/m dBuV/m  dB dBuV dB  dB
1 471.640 30,09 40.00 =-9.91 16.67 1.22 12.25
200 201,690 38.33 43,50 -5.17 25.9%8 7.99 9,739
5 322,940 35.16 46.00 -10.84 17.27 3,95 13,99
A0 BO3.270 0 41,74 46.00 -4.726 16.56 .30 18.88
913.670 35.60 46.00 =10.40 5.19  7.74 27.66

b 939.860 34.91 46.00 -11.09% 4.04 7.84 23,02

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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& _ Shenzhen Scirnce & Tnd. Park
Tal: 0755-26639495~7
Al (SHENZHMEN} CO., LTD Fax: 0755-26632877
et Filed#: Intec INC,EMI Date: 2004-04-25 Time: 18:31:17
Levd l:dBuV-‘fmJ _ e o
it ; ! . J
immmw?w b : i :
C FCCIPART 158
N asdR
f .
40 ; - 5 ; 3 | X 1 D
" 20 50 100 200 &0 1000
Fregquency (hWHz)
AUDIK TECHNOL 0EY (SHENTHEN) CO., LTD. (% Chamber)

Ty Ref Trace:

Condition: FCC PART 18R 3m 2598FACTOR VERTTCAT

[IANE : X-Box 2.4G RF Wireless Controller
M /T : BOBAR+BO8ER
Byt : DCHY (via H-Box)
Firier i ey : Richzhv
Tewess Comment @ Temn: 24 *C Humi:56%
Mesnn'; : BOBLKR CH38 Tx
: T-Table pos:0deg Antenna pos:1.25n
Page: 1
Tiimit Over Read (Cable Probe
Freaeag Tevel Tine Timit Tewvel Loss Faclor
MHz dBuV/m dBuV/m dB  dBuv dB dB
11 43.580 - 36.76 40.00 -3.24 26.58 1.25 B.93
S 62.010  34.86 40,00 -~5.14 26.11 1.55 7.20
i 47.080 36.95 43.50 -6.5h 26.75 1.96 R.74
4 322.940 36.28 46.00 =9.77 18§.37 3.95 13,64
5 589,390 -.37.69 46.00 -8.31 11.73 6.15 16.81
€. 845,770 36.30 46,00 -92.70 5.96 7.29 23.05

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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® Shenzhen Science & Tnd. Fark
m ' Tal: 0755-26639495~7
AL, ey {SHENZHEN) CO., LTD Fax: 0755-26632877
Datals IF'ile#: Intéc INC.EMI Date: 2004-04-25 Time: 18:32:10
Levd (dBuYin) . S
e e e b T . b BT
| ﬂﬁ:FAQTTqB:
H [ r ?
d0: n = < Lot
i I :
“20 50 100 200 500 1000
Freguancy (WHD :
AUDIX rﬁc}muww(ﬂmmm €O, LTD. @# Chamher) |
T e : Ref Trace:
Contiition: OO PART 15B 3m ?508FACTOR HORTZONTAT.
AR t X-RBox 2.4G RF Wireless Controller
M AN : BO8HR+RNBHER
Peyiwes : DCBV (via X-Rox)
Firicr 3 rienea : Richzhv
Tem! Eomm@hf Temn: 24*( Humi:56%
Mevme: v B0O85R CH75  Tx
i T-Table pos:180deg Antennd pos:l.1lm
. Page: 1
Tiimit Ovear Read Cable Probe
Fraa Tevel Tine Timit Tevel ross Factor
MHz dBuV/m dBuV/m dB dBuv dB dB
1 417,640 372.09 40.00 ~7.91 1R.67 1.22 12.25
Sl 207,690 40.33 43,50 -3.17 27.95 .99 9.39
HI 327.940 37.16 46.00 -B.84 19,27 3.9% 13.09
4710 /0P 300 42,084 46,00 -3.16 17.66 .30 18.88
o £59.530 37.74 46.00 -8.26 11.38 #.48 19.8R
T.74  22.66

¢ 914,640 38.12 46.00 =-7.88 T:12

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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i) ) Shenzhaen Science & Tnd. Park
Tel: 0755-26639495~7
(SHENZHEN) CQO., LTD Fax: 0735~26632877
Datal: - File#: Intec INC.EMI Date: 2004-~04-25 Time: 18:32:46
ot Leed [dBuVan) _
» . ,
| =- |
b Do ol I
e
FCCIPART (158
— : SalbL-
| 5
1] i ! % [d | Z
- E
30 11| _ 1110 Mo . 500 PRI
_ Frequency (WHD)
AUDIX TECHNOLOGY (SHENEHEN) CO., LTD. (3# Chamber) -
Trace: Ref Trace:
Conclition: FCC PART 158 3m 2598FACTOR VERTTCAT,
T : X-Box ?2.4G RF Wireless Controller
AN : BORGR+ROBARR
Pt o : DOSHV (via X-Bow)
Freri ey : Richzhvy
ey Comment.: Temn:24*C Humi: 56%
Merme 1 BOBRR CH7H Tw
: T-Table pos:0deg Antenna pos:1.0m
Page: 1
Tamit Over Read (abhle Probe
Frea Tevel Tinae Tamit Tevel Tioss Factor
MHz dBuV/m dBuV/m 4B dBuv dB dB

42 670 35.19  40.00 -4.81 24.68 1.03 9.28
a 1.040 36,50 40.00 -=3.50 28.40 1,57 4,39
! T0.740 0 36.99 40,00 -3.01  D2R.07 0 1LEE U136
! 92,080 38.95 43.50 ~4.55 0% 04 T I
[y 322,940 38.28 AS.00 ~7.77  20.37 4. 45 13,96
G 599,390 41,69 46.00° ~4.31 15,73 4.15 19.81

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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15 BA R CRYD IR <)

ALDIX Teennology (Ghenzhen) G L,

No. 6, Ke Feny Read, Elock 5z,

Shenzhen Science & InHustrcy Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+86-755-26632877

Davaf: 244

Level f[dBuV/m)

Fileff: C:\EMI TEST DATA\I\Intec INC.ENI

{00 Date: 2004-04-26 Time: 14:44:56
! ! i 1 '
e T FCL.PART 15B(PEAK)
: : ; : ; -6dB
. S S
S i
50 e I ﬂ.{ R . - RO N ——
S O S i
" o00 1700 7800 TT200. TAG00, 18000
Frequency (MHz]
Hite 1# Chawber
Conditian FCC FPART 15B(PEAK) 3m 3115FACTOR HORIZONTAL
EOT ZX~-Box 2.4G RF Wireless Controller
M/ BO8S+3085R '
Fower IC SWivia X=-Box)
Test Engineer Richzhy _
Teat  Comwent @ Temp:23YC Humi: 54%
Mertic : B0OS5R CH1 Tx . _
Over Limit Read Cable Probe _
Freg Level Limit Line Level Loss Factor Remark
KHz dBuW/m dB dBu¥/m  dBu¥ dE B
1 4501.080 51.70 -22.30 74.00 14,06 63 33.01 Peak

q.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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{8 B A CRRYN ) 3 PR - )

AUGIX Tecnnolagy (Shenzhen) Ce. Lid,

No. 6, Ke Fenyg Rosd, Block 52, ;

Shenzhen Science £ InHustry Fark

Nantou, 3hemnzhen, Guangdong, China
Tel:+86-7?55-26639498 ‘Fax:+86-755-26632877

Darafi: 235

Level (dBu¥Y/m}

File#: C:\EMI TEST DATH\T\Intec INC.EHMI

Date: 2004-04-26 Time: 14:44:56

\\\\\\\\\\\ e e I S NY,W e
: HCC PART 15B(AY)
B0 £ IS SRR SR mons O A 9 e ;M.{;dﬂw
- ) I }
e
o . : i ! ! :
1000 4400, F800, TT200. 14800, 18000
Frequency (MHz) .
Hire 1§ Chawbher : i
Condition FCZ PRRT 15B(AV) 3m 31iSFACTOR HORIZONTAL
EUT X-Box 2.4G RF Wirelesz  Controller
s W) TZ085+8085R
Fowsr i DC 5Vivia X-Box)
Tezt Engineer : Richzhy - _
Teat Comment Temp:23MC Humi: 54%
Meroo G085R CH1 Tx ) )
Over Limit  Read Cable Prohe
Freq Level Liwic Line Lavel Loss Factor Remark
MHz aBuV¥/m dB dBuV/m - dBuvV " dB dE
1 ! 4801.080 48,70 -5.30 954,00 11.06 4.63 33.01 avarage

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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ALDIK Teennalégy (Shanzhen) Co. Ltd,

No. 6, Ke Feng Road, Block 52,

Shenzhen Science & InHustry Park
Nantow, Shenzhen, Guangdong, China

page 3-21

Tel:+66-755-26632498 ‘Fax:+S36-755-26632877

Dataff: 243

'DnLevd[dBuV(m]

File#: C:\EMI TEST DATA\I\Intec INC.EHI

Date: 2004-04-26 Time: 14:44:12

e . . _. FCC PART 19B(PEAK).
i : -6dB
1 E :
% i |
wwwwqéu - o ;!
ke i
| :
0 f § i : §
1000 4400. 7800. 11200. 14600, 18000
Frequency [MHz) .
Fite 1% Chanmber .
Condivtion FCC PART t5B(PEAK) 5m 311SFACTOR VERTICAL
EUT : X¥-Box 2.4G RF UWireless Controller
MW : 508548085R ' '
Pouer DC 5Vi(via X-Box)
Test Enginesr Richzhy
Testr Comwuent Tewp:237C Humi:54%
Memo BOSSR  CH1  Tx '
Over Limit. Read Calile Probe
Freq Level Limit Line Level Losa Facvor Remark
MHz dBuV/m dE dBuV/m

1 4301.080

dBwV  dB AB

S1.,60 -2z.40 74,00 13.96 4.63 33.01 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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B BAMLCREYN) PR 2

ALDIX Technelagy {Shenzhen) Go L,

No. 6, Ke Feng Road, Blogk Sz,

Shenzhen Science ¢ Infustry Park

Nantou, Shenzhen, Guangdonyg, China
Tel:+86-7585-26639498 Fax:+86~755-26632377

hataff: 237 Fileff: C:\ENI TEST DATAY IN Incec INC.EﬁI
100 Leve! [dBuY/m]) Date: 2004-04-26 Time: 14:44:12
3 ............................. % - \, ‘ i
i I : ? '
R S— _ . e
P | HCC PART 15B[AY) |
50 . | s M - - s S S vt e
o  — i I R .
m?.
2
__________ ) B
. |
1000 4400, 7800. T1200. 14500, 18000
" Frequency [MHz}
Mite 14 Chamber

Condition

FCC PART 15B(AV)

dm 3115FACTOR WERTICAL

EOT X-Box- 2.4G RF Wireless Controller -
/M B085+3085R ' -
Power DC SVivia ZX-EBox)
Test Enginesr Richzhy
Test  Comwment : Temp:23"C Humi : 54%
Mz e ©+ B085R CH1 T '
Over. Liwic Read Cable Prohe
Freg Lewval Limit Line Level Loss Factor Remark
MHz dBuV/m - dB dBuV/m dBuv dB dB
1} 4801.080 49.60 -4.40 54.00 11.96 4.63 33.01 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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{5 A3 CR YN PR T

ALIDIX Teennology (Shenzhen) Co. Lid,

No. 6, ¥e Feny Road, Block 52,

Shenzhen Science & InMustry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86~-755-26639495 ‘Fax:+86-755~26632877

lataf: 248 Fileff: C:\EMI TEST DATA\I\ Intec iNC.EﬁI
100 Level [dBuY/m) Date: 2004-04-26 Time: 14:45:43
) H T T
o é : i '
:
.......................... F s e
i s e e e e ... FCC PART, 158(PEAK)
i ; . | % : .__-6dB
5 :
H 1 . : ! : X
L) . ..wvm}m e ,Mwé..w“ .._..__,\W"Mu.i;...\,.v\_v..w.w.. . L B U O ST
' : :
_____________ e ke
: .
; |
i |I U
........................... o
: i _ . | : _
: g - 5
0 yoo0 4200, 7800, 17200 T4B0D. TG0
Frequency (MHz)
Jite : 1% Chamber .
Conditcion : FCC PART 1S5B(PEAK) 3m 3115FACTOR HORIZONTAL
EUT s X=-Box 2.4G RF Wireless Controller
M/ : BO85+B8085E
Fower - DC BV ({wia ¥-Box)
Tezt Engineer : Richzhy
Test Comment @ Tenp:23"C Humi:54%
Metan : 8085R CH3G Tx

Over Linmie Read Cahle Prohe _
Freq Lewel Limit Line Level Loss Factor Rewark

MHz dBuV/m B dBuv/m - dBuV dB dB

1  4875.080 51.90 -22.10 74.00 1i4.14 4.68 33.08 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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ES é&%ﬁ%m(-ﬁm:ﬂu VPR S

AULIX Technalagy (Shmnthen) Co. Lid,

No. 6, Ke Feng Road, Block 52, .

Shenzhen Seience ¢ Industry Park

Nantow, Shenzhen, Guangdong, China
Tel:+B6-755-26639496 Fax:+B6-755~26632877

Dataff: 239

File#: C:\EMI TEST DATA\I\Intec INC.EMNI

100 Level [dBuV /m]) Dala: 2004-04-26 Time; 14:45:43
' ? ; 3 | | : |
; I R e
i 1 ; :
et _ ECC PABT!15B(AV)
50 B — - . : et SRR B SRR % ;- 3
{ S TR (PSS ST SR
|
- E |
Yoo 2400, 7800, 71200. T4600. 18000
Frequency (MHz]
Fite 1# Chamber
Condicion FCC PRRT 1S5EB(AV) 3m J1LSFACTOR HORIZONTALL
EUT X-Box 2.4G RF Wireles=s JController
WA 8035 +3085R
Fower DC 53Wivia X-Box)

Test Encineer
Test CQimment
Heme

Freg

: Richzhy
! Temp:237C Hurei: 54%

8065R CH38 Tx ]
~ Over "Limit Read Cabls Prohe
Level Limir Line. Levsl Losz Factor Rewatk

~ MHz dBuV/m d® dBuV/m dBwW 0 dB - dB

1 ' 4875.080 50,90 -3.10 54.00 13.14 4.68 33.08 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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15 B IR ORI TP LD

ALUDIX Teennology (Shanzhen) Co. Lid,

No. 6, Ke Feng Road, EBlock 52,

Shenzhen Science & InHustry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-26829496 ‘Fax:+86~755-26652577

Daraf: 24 File#: C:\EMI TEST DATA\I% Intec INC.EMNI
100 Level [dBuY/m} ' ‘Date: 2004-04-26 Time: 14:46:30
: % [ oo : :
N Fwﬁ [ R ORI N s P YSEET. .‘I.EILB{EEEAK]
: : : . -&dB
_ ;, RN SRR W e N P ) .
1 i f 5
5“ ; PR 1}, [, on e sl sl a8 1 st = o oo ottt £ <A+ e ns s 4'\
!‘
i |
. T e T TP | S
!
wi
%
" i z
1000 4400 800, 11200. 14600, 79000
: Frequency (MHz) '
Fite i 1# Chamber :
Condition : FCC FART iSB(FEAK) 3m 311SFACTOR- \?ERTICAL'
EUT : X-Box 2.4G RF Wirelsss Controller
M/ N : B8085+B0GSE
Fower . t DC SVivia X-Box)

Test Engineer : Richzhy
Test  Comment @ Temp:237C Humi ; 54%
Wemnn : BOBSR CHI®  Tx _
Over Liwmit Read Cable Frobe
Freg Level Liwie Line Level Loss Facter Remank

MHz dBuV/m dE dBuV/m  dBuv daB  dB

1 4375.080 52.20 -21.80 74.00 14.44 4.68 33.08 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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(BB AR (RN ) PR T

ALIDIX Technolagy (Ghienzhan) Co. Lid,

No. 6, Ke Feng Road, Block &2,

Shenzhen Zoience § InBustry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+86-755-26532877

Dat=f: 24 Fileff: C:\EMI TEST DATA\I\ Intec INC. EI:II
100 Level [dBuV¥/m] ' . Dalte: 2004-04-26 Time: 14:46:30
________________________________________ P
e e o L
j H
i \ . FCC PART 15B[AV)
i : ‘
. -; | ] : |
1000 4400, 7600. T1200. 14600. 18000
' Frequency (MHz)
Jire : 1# Chamber
Condition : FCC PART 15B{AV) 3m 3115FACTOR WERTICAL
EUT : Z-Box 2.4G RF Wireless Controller
M/ : B0B5+8085R '
Fower : : DC S5V (via X-Box)
Tezt Enginesr : Richzhy
Test Comment : Terp:23"C H_mni:SQ%
Memo : DOBSR CH3G Tx

Over Limic Reéad Cable Prohe
Frerg Lewel Limlt Line Level Loga Factor Rewark

NHz dBu¥V/m B dBuV/m  dBuV B dBb

1 ! 4575.080 48.20 ~-4.80 54.00 11.44 4.68 33.06 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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No.

&,

AUDIX Teennology (Shenzhen) Ge. Lt

Ke Feny Road, Elock 52,

Shenzhen Bcience ¢ Infustry Park
Mantou, Shenzhen, Guangdeng, China
Tel:+86-=755-2 6639498 - Faxi+86-755~-26632877

Datad: 241 File#: C:\EMI TEST DATA\I\Intec INC,ENI
100 Level {dBu¥/m) Date: 2004-04-26 Time: 14:42-:04
R e FCL PART 15B(PEAK),
: , - - -&dB
R N
R o
B L (R \, MMWM?\. e __ﬁ.ww,wwmmm..‘,wig.\,._ R o
| |
i :
L
s
- |
3‘ ; H i
; ' i i L 5
0700 ¥ 7500, 11200, 4600, TH000
Fraquency [MHz)
Fice = 1H Chaniber
Condition : FCC PART 15B(PEAK) 3w 3115FACTOR HORIZCNTALL
EUT _ 1 ¥-Box 2.4G RF Wireless Controller
H/H 1 BDES+E08ER
Fower i DC S5Vivia ZX-Box)

Test Engineer : Richzhy
Test Comrent : Temp:a3
Memo . : BO085R

Freg Lavel

e Hurni: 54%

CH?5 Tx
Cryer  Liwit
Limit -Line

Reacdl

Level

Calble Prohe
Lom= Fautor Remark

MHz dBuWi/m

1 42459.040 5Z.:20 -

dB dBuV/m

21,80 74.00

dBuV

14,33

AB dB

4,75 33,15 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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ALILDIX Tecnnology (Ghenzhen) Go Lid,

No. 6, Ke Feng Road, Block 5z,
Shenzhen Science & In#Hlustry Park
Nantou, Shenzhen, Guanygdong, Chins
Tel:4+56-755-26639426 Fax:+85-755~-26

632877

Dacaf: 235 Fileff: C:\EMI TEST DATA\I\ Intec INC.EﬁI
10g Level [dBuv/m)  Date: 20040426 Time: 14:42:04
; i
_____ i ? FCC PART 1SB(AY)
50| 1o e — © et BdB
0 i é i ? ;
1000 . 4400, 700, 11200. 14600. 18000
Flaqqnncy fMHz)
Fice i 1# Chamber
Condition FCC PART 1SB(AaV) 3m 3115FACTOR HORIZONTAL
ET Z-Box 2.4G RF Uireless Controller
HYH S055+4+8085R '
Power LC 5Vivia X-Box)
Test Engineer Richzhy
Tast  Comeent Tewp:z3a"c Huni:54%
Mewmd BOSSR CHR?S Tx
Orer Limit  Read Csble Prohe
Freg Lewvel Limit -Line Level Loss Factor Remark
NHz dBuW/m db dBu¥/m  dBuv dB dB

1| 4249.040 50.20 - -3.80 54.00 12,33

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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No.

AULIX Tecnnolagy (Shenzhen) Co. Lid.

6, Ee Feng Road, Block_ 5z,

Shenzhen 3Jcience £ Iddustry Park
Mantou, 3henzhen, Guangdong, China

Tel:

+36-755~26639496 ‘Fax;+Ba=755-26532877

Dacafi: 24z

File#: C:\EMI TEST DATA\I\Intec INC.EMI

100 Level (dBuV/m} Date: 2004-04-26 Time: 14:43:15
" y ek o ECL PABT 19B(PEAK]
i : . -BdB
- 1 : i
BO e e s PP — Sp——— ,éww
- S | ! .
i
i
' ] : :
9 500 1400, 7800, 1200, T4600. 15000
- Frequancy [MH2) :
Site 1# Chamber
Conditian FCC PART 1SB{PEALK) Sm F115FACTOR WERTICAL
EUT f-Hox 2.4G RF Wireless Controllerx
HAY 8035+8085R
Fower DC 5V(vim ¥-Box)
Teszt Engineer Richzhy
Test  Comment Temp:23"C Humi: 54%
Meroo | 80G5R CH7S Tx _
: Over Limit Read Cahle Proke
Freg Level Limit Line Level Log= Factor Remsrk
¥Hz dBuV/m 4B dBuV/m  dBuV 4B dB
51,70 13.83 4,72 33.15 Peak

1 4349.040

~22.30 74,00

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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AUDIX Tecnnalogy (Shenzher) Ceo Ltd

No. &, Ke Feng Road, Elock 52,

$henzhen Science ¢ Influstry Fark

Nantou, Shenzhen, Guangdeong, China
TEl:+86—'?55-26535|49l5 “Fax:+86-755-26652877

Davs#: 236 Fila#: C:\EMI TEST DATA\I\Intec INC.EHI
100 Level [dBuVY /m) o . Date;: 2004-04-26 Time: 14:43:15
f ] : : : .
.. f ............................. Ji ................................. Ii .............................. :
_______________ S ; ECC PART 15B(AV)
{
.. 4 ....................... b
0 Y000 77 [ — 7800, TIo00. 14600, 18000
: Fraquency (MHz) '
Hive it 14 Chamber
Condition i FCC PART 15B (AV) 3m 31i5FACTOR VERTICAL
EUT -+ Z-Box 2.4G RF Wireless Contraller
M/ : BOBS+8085R
Fower : DO SV(via X-DBox) .
Test Engineer : Richzhy
Test Comment : Temp:23"C Humi: 54%
Hero : &0BS5R CH7S Tx

Over Limit Read Cable Probe
Freg Level Limit Line  Leyel Loss Factor Remark

HHz dBuV/m dB dBuV/m  dBuV - dB db

1 ¢ 45949.040 48,70 -5.30 54,00 10.583 4,72 33.15% Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108



4. 20dB BANDWIDTH MEASUREMENT

4.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

FCC 1D:RDD80852001
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(EUT: X-Box 2.4G RF Wireless Controller)

4.3.0Operating Condition of EUT

1. Setupthe EUT asshownin Section 4.2..
Let the EUT work in test mode (8085R CH1 Tx/8085R CH38 Tx/
8085R CH75 Tx) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108

Item |Equipment |Manufacturer |Model No. |Seria No. Last Cal. |Cal. Interval
1.  |Spectrum |Agilent E4407B MY 41440292 |Jun.22, 03 |1 Y ear
2. |Amp HP 8449B 3008A00863 |May.31,03 |1 Year
3. |Antenna |EMCO 3115 9607-4877  |Dec. 02, 02|1.5 Year
4. |HF Cable |Hubersuhne [Sucoflex104|- May.31,03 |1 Year
4.2.Block Diagram of Test Setup
AC Mains X-Box S085R
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4.4 Test Procedure

EUT and its simulators are placed on aturn table, which is 0.8 meter high above
ground. Power onthe EUT and let it work normally, we use a keyboard test soft
ware, let EUT working in test mode, then test it. EUT is set 3 meters away from the
receiving antenna, which is mounted on a antennatower. The antenna can be moved
up and down between 1 meter and 4 meters to find out the maximum emission level.
Horn antennais used as receiving antenna.

The bandwidth of the fundamental frequency was measure by spectrum analyzer with

100kHz RBW and 100kHz VBW. The 20dB bandwidth is defined as the total
spectrum the power of which is higher than peak power minus 20dB.

4.5.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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Date of Test : Apr.25, 2004 Temperature : 23C
EUT X-Box 2.4G RF Wireless Humidity 549
Controller
Model No. 8085+8085R Test Mode 8085R CH1 Tx
Test Engineer: Richzhy
Channel. Frequency 20dB Bandwidth
1 2400MHz 390KHz
Date of Test : Apr.25, 2004 Temperature : 23C
EUT X-Box 2.4G RF Wireless  Humidity 54%
Controller
Model No. 8085+8085R Test Mode 8085R CH38 Tx
Test Engineer: Richzhy
Channel. Frequency 20dB Bandwidth
38 2437MHz 390K Hz
Date of Test : Apr.25, 2004 Temperature 23C
EUT X-Box 2.4G RF Wireless  Humidity 54%
Controller
Model No. 8085+8085R Test Mode 8085R CH75 Tx
Test Engineer: Richzhy
Channel. Frequency 20dB Bandwidth
75 247AMHz 480K Hz

Reviewer: &/&L 7/\‘)‘“""’ j/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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ALIDEK Tecnnalbgy (Shanzher) Co. Ltd,

Mo. 6, EKe Feng Road, Elock 3z,

Shenzhen Science § Intlustry Park

Nantou, Shenzhen, Guangdong, Chinsa
Tel:+86-755-26639496 ‘Fax:+86-755-26532877

Datafi: 258 File#: C:\EMI TEST DATA\I\Intec INC.ENT

80 Level (dBuV/m} ' . Date: 2004-04-25 Time: 15:09;52

A0

% | ] !

0 23999 2400.2 b 2401, - 2401 4 2401.8
Frequency (MHz) :
Aite : 1ff Chawbey
Condition ! 3 3115FACTOR HORIZONTAL
EUT ! ¥-Box 2.4G RF Wireless Controller
n/u ! S035+808ER '
Power i DC 3V (Battervy)
Teat Engineer : Richzhy _ ]
Test Comment : Temp:23"C Huni 1 54%
Hemo © 1 BO85R CH1 TX
' Over Limit Read Cable Frobe
Freq Level Limit Line Leval Losg Factor Remark
“¥Hz dBuV/m dB dBuW/m dBuv -dB dB
i 2400,470 26,98 —————-= ——eee- -4.28 3.20 28.04 Peak
z 2400, 540 45,96 wen—om mmmm—w 14,72 ~ 3.20 8,04 Feak
3 2400.860 26.96 reormm me———— -4,28 3,20 23.04 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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AUDIX Teennalagy (Ghenihen) Co. Lid,

No, 5, Ke Feng Road, Block 52,

Shenzhen 3cience § InHustry Park

Nantow, Shenzhen, Guasngdong, Chins
Tel:+86=-755-2663949¢6 ‘FPax:+B86-755~-26632877

Data#: 257 File#: C:\EMI TEST DATA\I\Intec INC.EWI

a0 Level (dBuVY/m) .. Date: 2004-04-25 Time: 15:00:31

4[' . .. ..... PP
I ) JH.J\ ) ;
MY T 7437.00 233745 T243788 243828 243868
Frequency (MHz)
Site : 1# Chanber
Canditcian t Sm 3115FACTOR HORIZONTAL
EUT 1 ¥=Box 2.4C BF Wireless Cnnt;oller
MM ' : 805548085R : :
Power : DC SV (Battery)
Test Engineer @ Richzhy
Test Comment : Temp:237C Humi: 54%
© MeEmo i BD85R CH3B Tx .
Gver Limlt Reagl Cabile Probe
Freq Level Liwit -Line Leval Loss Factor Remark
MHz dBuV/m dBE dBuV/m  dBuv dE dB
1 2437.8460 24.31 ~vmemm —me---- -7.06 3.23 28.14 Feak .
A 243?.540 43,3531 mmrmem— m————— 12 .24 3.23 28.14 Peak
a £437.850 24,31 =-ememm cmm—aa =7.06 3,23 28.14 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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AUDIX Technalagy {(Shenzhen) Co. Lid.

MNo. 6, Ke Feng Road, Eleck 52,

Shenzhen Science & InBustry Park

Nantou, Shenghen, Guangdong, <hina
Te_l:+86—755—26639496 ‘Fax:+536~TEE-2 6632577

araf: Z59

Filef: C:\EMI TEST DATA\I\Intec INC.ENT

Test Engineetr
Test  Comment
" MEmo

80 Level [dBuY/m] Date: 2004-04-25 Time: 15:27:35
410 -
fWH“M\N{M"\ SRS N R
S5rTs I37473 153 IV T IS 247553 747673
Frequancy [MHz) .
Fite : 1§ Chenber .
Condition ¢ 3m 3115FACTOR HORIZONTAL
EUT : #-Box 2.,4G RF Wireless Cantr_c:ller_
M/ 1 BOB5+BOBER
Fowret : DC FViBattery)

: Richzhy
! Tamp:i23®C Humi: 54%
: B08SR CH7S Tx

Over Limit Read Cable Prohe

Fregq Leyel Limit Line Leyel Loss Factor Remark
HHz dBuV/m dB dBu¥/m  dBuV dB ]

1 -3474,440 23,68 —-===m= =m~e= SR i 3.26 25.20 Peak

a 2974,520 43,69 mmesiew ccmem- 12,23 3.26 28.20 Peak

3 2474.920 23.09 crmmee ww wams =7,77 3.26 28.20 l'-‘_ea}c

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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5. THEMAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

Item |[Equipment  |[Manufacturer |Model No. |Seria No. Last Cal. |Cd. Interval
1. |Spectrum Agilent E4407B MY 41440292 |Jun.22,03 |1 Year
2. |[Amp HP 8449B 3008A00863 [May.31,03 |1Year
3.  |Antenna EMCO 3115 9607-4877 Dec. 02, 02 [1.5 Year
4. |HF Cable Hubersuhne  [Sucoflex104 |- May.31,03 |1 Year
5. |Power meter [HP 436A 2016A07891 |NCR
6. [Power Sensor [HP 8481D 3318A13613 |May.31,03 |1Year
5.2.Block Diagram of Test Setup
AC Mains X -Box 8085R Sensor Power Meter
8481D 436A

(EUT: X-Box 2.4G RF Wireless Controller)

5.3.Specification Limits (815.247(b)-(3))
The Limits of maximum Peak Output Power for digital modulation in

2400-2483.5MHz is: 1Watt. (30dBm)

5.4.0perating Condition of EUT

1. Setupthe EUT asshownin Section 5.2..
Let the EUT work in test mode (8085R CH1 Tx/8085R CH38 Tx/
8085R CH75 Tx) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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5.5.Test Procedure

Setup the EUT as shown in Section 5.2. Turn on the play station 2 and let the EUT
working . The EUT isviathe power sensor link to power meter. The test value
reading is from power meter.

5.6.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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Date of Test : Apr.25, 2004 Temperature : 23C
EUT . X-Box 24G RF Wireless  Humidity : 58%
Controller
Model No. 8085+8085R Test Mode 8085R CH1 Tx
Test Engineer: Richzhy
Frequency Reading Cable Loss Peak Power Limit
dBm dB dBm dBm
2400MHz -13.37 0.2 -13.17 30.00
Date of Test : Apr.25, 2004 Temperature : 23C
EUT . X-Box 24G RF Wireless  Humidity : 58%
Controller
Model No. 8085+8085R Test Mode :  8085R CH38 Tx
Test Engineer: Richzhy
Frequency Reading CableLoss  Peak Power Limit
dBm dB DBm dBm
2437MHz -13.56 0.2 -13.36 30.00
Date of Test : Apr.25, 2004 Temperature : 23C
EUT . X-Box 24G RF Wireless  Humidity : 58%
Controller
Model No. 8085+8085R TestMode :  8085R CH75 Tx
Test Engineer: Richzhy
Frequency Reading CableLoss  Peak Power Limit
dBm dB DBm dBm
2474MHz -13.63 0.2 -13.43 30.00

Reviewer: &/&L 7/\‘)‘“""’ j/
(/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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6. CHANNEL CARRIER FREQUENCIES SEPARATED

MEASUREMENT

6.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

Item |Equipment |Manufacturer [IModel No.  [Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY 41440292 |Jun.22, 03 |1 Year

2. |Amp HP 8449B 3008A00863 |May.31,03 |1 Year

3. |Antenna EMCO 3115 9607-4877  |Dec. 02, 02 [1.5 Year

4. |HF Cable |Hubersuhne |Sucoflex104 |- May.31,03 |1 Year

6.2.Block Diagram of Test Setup

AC Mains

< X-Box 8085R

(EUT: X-Box 2.4G RF Wireless Controller)

6.3.Specification Limits (815.247(d))

Frequency hopping systems shall have hopping channel carrier frequencies separated
by a minimum of 25 KHz or 20dB bandwidth of the hopping channel, whichever is
greater.

6.4.0perating Condition of EUT

1. Setupthe EUT asshownin Section 7.2..
Let the EUT work in test mode (8085R CH1 Tx/8085R CH38 Tx/
8085R CH75 Tx) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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6.5.Test Procedure

EUT and its simulators are placed on aturn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using 30kHz RBW and 100kHz VBW, set sweep time : 50ms.

6.6.Test Results
PASSED.

The testing data was attached in the next pages.

1. CH38is2437.53MHz.
CH37is 2436.53MHz

Channel Carrier Frequency Separated = 2437.53MHz — 2436.53MHz
=1MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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ALDIX Tecnnology (Shienzhen) Ce. Lid

No. é, Ke Feng Road, Block 52,
Shenzhen Science & Industry Park
Nantou, Shenzhen, Guangdong, China
" Tel:+86~755-26639498 Fax:+86~755-26632877

Tarai:

228

Level (dBuY/m)

File#: C:\EMI TEST DATA\I\Intec INC.ENI

Date: 2004-04-25 Time: 16:26:30

a0
;"" \J'l‘ﬁl' lfj'i’fpw z i ;
05335 24361 57 23373 2378 TTHES
' Frequency (MHz)
Site i# Chawber

Condition

EUT
MW
Fouwgr

dr 3115FACTOR HORIZONTAL
X-Box 2.4G BRF Wirelmazs Controller

: BO&5S+E055R

Test Enginesr

Tezt Comwent

Hero

1

DC 5V (via X~Box)
Richezhy
Temp:23"C Humi: 54%
CH3% TO CH3@ (9085R}
Over Limit Read Cable Probe

Freg Level Limit Lina Level Losg Factor Remark

HHz dBuV/m’ 4B dBuV/m  dBuV dB B
2436,530 44.61 ~-eome moeaw. 48.24 3.23 28.14 Peak
2437.5830 - 43,92 mewmew —me——- 47,55 | 3.23 28.14 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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7. FREQUENCY HOPPING SYSTEM CHANNEL NUMBER

MEASUREMENT

7.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |Equipment |Manufacturer [IModel No.  [Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY 41440292 |Jun.22, 03 |1 Year
2. |Amp HP 8449B 3008A00863 (May.31,03 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Dec. 02, 02 [1.5 Year
4. |HF Cable |Hubersuhne |Sucoflex104 |- May.31,03 |1 Year
7.2.Block Diagram of Test Setup
AC Mains X-Box S085R

(EUT: X-Box 2.4G RF Wireless Controller)

7.3.Specification Limits (815.247(d))

For frequency hopping systems operating in the 2400-2483.5MHz band employing at

least 75 hopping channels.

7.4.0perating Condition of EUT

1. Setupthe EUT asshownin Section 8.2..
2. Letthe EUT work in test mode and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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7.5.Test Procedure

EUT and its simulators are placed on aturn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using 100kHz RBW and 100kHz VBW, set sweep time : 50ms.

7.6.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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ALIIX Teennoiogy (Shanthen) O Ltd,

No. 6, Ke Feng Road, Block 52,

Shenzhen Zcience £ Industrv Park

Nantou, 3henzhen, Guangdong, China
Tal:+86=-755-26639498 Fax '+86-755-266325877

Daraf: 253 File#: C:VENI TEST DATA\I\Intec INC.EMI

80 Level (dBu¥/m] ' . Date: 2004-04-25 Time; 13:18:28

40

0 2400 2416.7 24334 24501 24668 24835

Frequency [MHz)

Sice ! 1# Chanlber

Condition ¢ 35m 3115FACTOR HORIZONTAL

EUT : ¥X~-Box 2.4G RF Wireless Controller

H/M - , .z BD&SS+S0B5R S

Fower : DC SV ({via X-Box)

Test Enginesr : Richzhy

Test Cowmment : Tewmp:Z3"c Humi:54%

Mermo : Nunkers of  Channels|8085R)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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8. THE AVERAGE TIME OF OCCUPANCY MEASUREMENT

8.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |Equipment |Manufacturer [IModel No.  [Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY 41440292 |Jun.22, 03 |1 Year
2. |Amp HP 8449B 3008A00863 (May.31,03 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Dec. 02, 02 [1.5 Year
4. |HF Cable |Hubersuhne |Sucoflex104 |- May.31,03 |1 Year
8.2.Block Diagram of Test Setup
AC Mains X-Box S085R

(EUT: X-Box 2.4G RF Wireless Controller)

8.3.Specification Limits (815.247(d))

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15
non-overlapping channels. The average time of occupancy on any channel shall not
greater than 0.4 seconds within a period of 0.4 seconds multiplied by the number of
hopping channels employed.

8.4.0perating Condition of EUT

1. Setupthe EUT asshownin Section 9.2..
2. Letthe EUT work in test mode and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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8.5.Test Procedure

EUT and its simulators are placed on aturn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using IMHz RBW and 1IMHz VBW, set sweep time : 5ms. Span : OHz.

8.6.Test Results
PASSED.

The testing data was attached in the next pages.

1. Thissystem hop 83 times/second, every hopping include 1 time sending data and
1 time receiving data. So send timesin every second to all 75 channels:
83/2=41.5 times/second

2. Sent times for average every second and every channel.

41.5/75=0.55 times/channel* s

Cycle time: 75*0.4=30second

The average time of occupancy on any channel within aperiod :

0.55* 30* 0.337=5.560ms <400ms

W

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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H Agient  13:19:39 Apr 25, 2004 - _ L [Freg/channe
' _ Mkri o 3375 psik
Ret 80 dBpv #Ftten & B _ : 3178 dB (|- Center Freq
ip‘-“‘f‘k 2.48000000 GHz
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dB/ : _ _ ¢ - StartFreq

_ 2. 40000650 GHz

Stop Freq
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2.4p0000008 GHY " | | e

060 '

prvtartbinapiing | bl oo i iy 0o e

V52 ‘ | PN

\;.1: EE Freq Offset

Signal Track

On Off
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[c:\STaTE263.5TA file saved
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9. DEVIATION TO TEST SPECIFICATIONS
(None.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04108
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